Caterpillar assembly #1663996 drawings for  550 Wheel Harvester.
* Last version maybe changed.
1

Operator Station Assembly 166-3996 Control GP-OPERATOR(Caterpillar 550 wheel harvester)

Part NO. 166-3996
Name Control GP-OPERATOR
Section Operator Station
Modifier -
SNP TRA IESCN SEBP35360292
Updated 2006-11-14
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

Hold Parts have excellent quality Guarantee.

CAT 550 Operator Station 166-3996 Assembly

166-3996 Control GP-OPERATOR , S/N TRA1-UP, Seat CONTROLS, Miniature Joystick , AN Attachment
Model: Caterpillar 550
Catalog: Wheel Harvester
Section: Operator Station

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
1 3E-8558 3E-8558 Bolt M5X0.8X39.37-MM M 1 N
1 7 166-3332 166-3332 Controller MACHINE LEVELING 1 N
1 8 161-5145 161-5145 Lever PROPORTIONAL STEERING 1 N
1 9 171-8628 171-8628 Switch AS MACHINE Speed SELECTOR 1 N
1 10 8T-4138 8T-4138 Bolt M6X1X20-MM M 1 N
1 12 161-5197 161-5197 Control IQAN)(IQAN-XS 1 N
1 18 161-5133 161-5133 Switch AS-FOOT Pedal REVERSE CONTROL 1 N
1 42 161-5169 161-5169 Switch WINDOW WIPER-SINGLE CYCLE 1 N
1 28 8T-6693 8T-6693 SCREW-MACHINE M5X0.8X16-MM M 2 N
1 29 5C-2890 5C-2890 Nut M6X1-THD M 1 N
1 30 6V-9672 6V-9672 SCREW-MACHINE M4X0.7X16-MM M 8 N
1 34 6V-5210 6V-5210 SCREW-MACHINE M4X0.7X10-MM M 4 N
1 35 8C-7581 8C-7581 SCREW-MACHINE M4X0.7X8-MM M 4 N
1 36 158-4781 158-4781 Screw M6X1X16-MM M 2 N
1 37 129-3178 129-3178 Locknut M6X1-THD M 2 N
1 38 9X-8256 9X-8256 Washer 6.6X12X2-MM THK 1 N
1 1 198-8425 198-8425 Harness AS-OPERATOR Controls CONSOLE, RH, SEAT, SWITCHES 1 N
1 7 197-3674 197-3674 Control GP-JOYSTICK PENDULUM Arm CONTROL)(MACHINE LEVELING 1 N
1 8 197-3678 197-3678 Control GP-HANDLE PROPORTIONAL STEERING 1 N
1 18 197-3676 197-3676 Switch AS-FOOT Pedal REVERSE CONTROL 1 N
S: TRA / TRA (1 ~ 99999)
C: Change From Previous Type M: Metric Part Y: Separate Illustration

*Assembly 166-3996 Control GP-OPERATOR Suitable for 550 Wheel Harvester Operator Station
*Original 166-3996 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 166-3996 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

Hold Parts have professional services.

Hold Parts global.